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Test Report Attachment

FCCID SWX-U7PROO
ISED ID 6545A-U7PROO
Equipment Under Test U7-Pro-Outdoor

Test Report Serial Number | TR9509_03

Date of Tests 16 December 2024

Report Issue Date 16 December 2024

Test Personnel

Testing performed by Evan Hartzell / Clay Allred

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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1 UNII-1 External Antenna

NOTE: The first channel contains the equipment setting tables, if subsequent channels do not

have an equipment setting tables then the equipment setting table is the same as the first

channel.

1.1 OFDM Mode

1.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5180.000 20.000000 | PASS
RF output power 5180.000 20.000000 | PASS
Power Spectral Density 5180.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 20.000000 | PASS
Power Spectral Density 5210.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 20.000000 | PASS
Power Spectral Density 5240.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 20.000000 | PASS

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 20.100000 5169.950000 5190.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 -1.0 | PASS

PROPRIETARY
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 134 30.0 13.4 97.167 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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| 1.000 ps

427 West 12800 South, Draper, UT 84020

\ Time resolution \ 1.000 us \

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5173.069307 1.203 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
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5170 5175 5180 5185 5190
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 17.250000 5171.375000 5188.625000
DUT Frequency Result
(MHz)
5180.000000 | PASS

99 % Bandwidth
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Bandwidth
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Il:n
Ref Level D.OC dém » RAW S00 bk
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 19.900000 5199.950000 5219.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 0.6 | PASS
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26 dB Bandwidth

Level in dBm

N\
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Bandwidth
Ref Level D00 dém » RBW 200 kHz
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.18000 GHz 5.18000 GHz
Stop Frequency 5.24000 GHz 5.24000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5217.128713 1.735 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.20000 GHz 5.20000 GHz
Stop Frequency 5.22000 GHz 5.22000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
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| Preamp | off | off

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 17.250000 5201.375000 5218.625000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 20.500000 5229.850000 5250.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 0.0 | PASS
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LABORATORY » Draper,
26 dB Bandwidth
5 —
O -+
-10T
E -+
os)
© 20T
£ 1
o
>
()
-
5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
Ref Level D00 dém - RBW 200 kHz
Att 2008 SWT 38 ys & VBW 1 MMz Made Auto FFY
S50 Count 200,200
1PN Mas
<10 dam
20 dhm - .r-k_. bt A r;'i.'_"_"‘*gt"T
- | |
<30 dim T t
AQ dany :
S0 BTy - Tr' . —.L- -
/ ‘L
£0 B 1 A"
’/"-f\"'"L—.J.*V‘l.""‘.’.-._,-r~ Al Vo "ku"‘”-"\‘JV\\;J“-\'A.“
70 dénr
€0 dEm
L0 gam
CF 5.249 GHz OU0 pts 20" 6H0.0 M-z
1 e 4 4
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
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Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5232.871287 1.679 17.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
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Frequency in MHz

Connector 1 Connector 2 SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
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Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 17.000000 5231.625000 5248.625000
DUT Frequency Result
(MHz)
5240.000000 | PASS
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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1.2 HE Mode
1.2.1 Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5180.000 20.000000 | PASS
RF output power 5180.000 20.000000 | PASS
Power Spectral Density 5180.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 20.000000 | PASS
Power Spectral Density 5210.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 20.000000 | PASS
Power Spectral Density 5240.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 20.000000 | PASS
Emission Bandwidth 26 dB 5190.000 40.000000 | PASS
Power Spectral Density 5190.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5190.000 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 40.000000 | PASS
Power Spectral Density 5230.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 40.000000 | PASS
Emission Bandwidth 26 dB 5210.000 80.000000 | PASS
Power Spectral Density 5210.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 80.000000 | PASS

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 22.100000 5168.750000 5190.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 -0.2 | PASS

PROPRIETARY
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LABORATORY
26 dB Bandwidth
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz

Span 60.000 MHz | 60.000 MHz

RBW 200.000 kHz | ~200.000 kHz

VBW 1.000 MHz >= 600.000 kHz

SweepPoints 600 ~ 600
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Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 13.1 30.0 13.1 99.727 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5171.881188 | 0.391 17.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 19.250000 5170.375000 5189.625000
DUT Frequency Result
(MHz)
5180.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth
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Spectrnam
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 21.600000 5199.250000 5220.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 0.5 | PASS

26 dB Bandwidth

Level in dBm

pE—

5180 5190 5200 5210 5220 5230 5240
Frequency in MHz

21600 M+ |

Bandwidth
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Ref Level 000 » RBW 200 kHz
Att SWT 38 gz » VBW 1 Mz Made Auto FFY
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.18000 GHz 5.18000 GHz
Stop Frequency 5.24000 GHz 5.24000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5218.316832 | 1.100 17.0 | PASS

Ports

Port

State

2

1

used

used
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LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

40T
30T
c% 4
< 20T
= in
©
3 10T
- -+
0-;/ ‘\
5200 5205 5210 5215 5220
Frequency in MHz
Connector 1 Connector 2 Sum Leel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.20000 GHz 5.20000 GHz
Stop Frequency 5.22000 GHz 5.22000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 19.250000 5200.375000 5219.625000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth

1 M_\//\V/WW/\

Level in dBm

5190 5195 5200 5205 5210 5215 5220 5225 5230
Frequency in MHz

Bandwidth

Spoctrum
Ref Level D00 dém » RBW S00 b+

Att 2008 SWT Li3ps w VEW 2MH2 Mode Auto FFT

251 Count 200/200
1Pk Max

<10 dam

i Y PR e "
f \
20 dhm ? Y
J

0 df - y

AQ danmy

SO dbm - S .
<60, 48 —=

70 d8

€0 d8

£0 8

CF 5.21 GHz 100 pts 20“ 40.0 M-z

o N
1 £ 4 -
Setting Instrument Target Value

Value
Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz

Span 40.000 MHz | 40.000 MHz

RBW 500.000 kHz | >= 500.000 kHz

VBW 2.000 MHz >=1.500 MHz

SweepPoints 160 ~ 160
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427 West 12800 South, Draper, UT 84020

Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

Level in dBm

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 22.200000 5228.850000 5251.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 0.5 | PASS

2200 M¥
5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

&

Ref Level 000

* RBW 200 kHz

Att SWT 38 gz » VBW 1 Mz Made Auto FFY
251 Count 200/200
@ 1P} Max
10 dam
20 dhm—rt + ot Ao ‘,J..‘.J‘;J.' IR
-30 d&m T
AQ dBmy :
1 Il
S0 ARy — * ‘ ;
£0 g8  '. | ";I :
Ao 4 ’ QWY (PRI SR (W
€0 dim !
L0 g&m
CF 5.249 GHz OU0 pts ﬂon 600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5231.485149 | 1.009 17.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

40T
30T
c% 4
< 20T
= in
©
3 10T
- -+
O_/‘ ~\
5230 5235 5240 5245 5250
Frequency in MHz
Connector 1 Connector 2 Sum Leel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.250000 5230.375000 5249.625000
DUT Frequency Result
(MHz)
5240.000000 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
10T
ot W
£
os)
©
£
o
>
()
-
5220 5225 5230 5235 5240 5245 5250 5255 5260
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW 500 bHz
Att 2008 SWT Li3psw VEW M2 Mode AutOFFT
S50 Count 200,200
1Pk Max
i
-10 dam { —
20 dhmy [ I'.- - - i "1‘
<30 dam ‘ '7
AQ dany ‘
S0 dhm-— »"'
50 Bt ——
70 d8
€0 d8 ‘
\
£0 98
\
CF 5.249 GHz 100 pts 20“ 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5190 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 42.750000 5169.225000 5211.975000
DUT Frequency Max Level Result
(MHz) (dBm)
5190.000000 0.2 | PASS

10T

201

Level in dBm

30T
40T

50T

26 dB Bandwidth

emmt | w

5130 5140

Bandwidth

5160

5180 5200
Frequency in MHz

5220

5240 5250
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427 West 12800 South, Draper, UT 84020

Ref Level 000 » RBW =00 b+
Att SWT S0 6z » VEW 1 MHZ  Mode Auto FFT
51 Count 200/200
@ 1P} Max
10 dam
20 dhm—t + --J‘nh—JJ-M-J“-,\' IS FREVCS
<30 dBm
A0 dam “
[ r".
S0 QRI7y— * V‘ L
| \
)(JJ] .hl: ’,,—,é‘u,u T SR " ¥l O ,‘-;'f' 4oL
€0 dim f
L0 g&m
CF 5.19 GH2z BUO pts ﬁn 1200 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5190 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5190.000000 5172.970297 | -1.422 17.0 | PASS

Ports

Port State
1 | used

2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

30T
20T
c% I
- 10T
= 4
©
s OT
- -+
R\
5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency in MHz
Connector 1 Connector 2 Sum Leel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5190 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 38.500000 5170.750000 5209.250000
DUT Frequency Result
(MHz)
5190.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

Level in dBm

f\/\ﬂ\«J\M\/\/\/\/\/\,\/‘\/\

5150 5160 5170 5180 5190 5200 5210 5220 5230
Frequency in MHz
Bandwidth
Spectrnam
Ref Level D00 dém - RBW 1MW
Att 2008 SWT Li4pus w VEW IMa  Mode AUtoFFT
S50 Count 200,200
1PN Mas
<10 dam
20 dhm ‘1 \
0 d6 ," I'-\.
AQ dany
S0 dhm 7 i -
,' W o~
70 d8
€0 d8
£0 8
CF 5.19 GHz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
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427 West 12800 South, Draper, UT 84020

Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5230.000000

43.200000

5208.175000

5251.375000

DUT Frequency
(MHz)

Max Level Result

(dBm)

5230.000000

-1.3 | PASS

5T
ot

-10T1

20T

307

Level in dBm

407

-501

26 dB Bandwidth

LBAOME

5170

Bandwidth

5180

5220 5240
Frequency in MHz

5280 5290
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427 West 12800 South, Draper, UT 84020

Att

S51

Ref Level 000

&

Count 200,200

SWT 506 s » VW

» RBW =00 bHz
1 M2

Mode Auto FFT

9 1P} Max

20

S0

10 dam

<30 dam

AQ Jany

€0 d8m

Hm—rt +

St et P e bt e

BTy =y *

dal

'.‘-TJQP‘UI_\..‘U\‘ ,"_\__‘\.“‘9 ~ ‘_; i

Wl LA AA

LA W\

70 dénr

¥
|
|
|

L0 g&m
CF 5.23 GH2 BUO pts ﬁn 1200 M-z )
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5221.287129 | -1.767 17.0 | PASS

Ports

Port State

1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

30T
20T
c% I
- 10T
= 4
e ol
3 7] L 4
N / \
5210 5215 5220 5225 5230 5235 5240 5245 5250
Frequency in MHz
Connector 1 Connector 2 Sum Leel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 38.500000 5210.750000 5249.250000
DUT Frequency Result
(MHz)
5230.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

Level in dBm

/V\/WJ\\/’\/\M»JW

5190 5200 5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
Spectrnam
Ref Level D00 dém - RBW 1MW
Att 2008 SWT Li4pus w VEW IMa  Mode AUtoFFT
S50 Count 200,200
1PN Mas
<10 dam
|'v‘ i 5 V T \
20 dhm T |
0 48 Ir‘ l"
AQ dany : ;
. \
S0 ghm ’ = -
P Sasa
70 d8
€0 d8
£0 o8
CF 5.23 GHz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
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W/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 87.500000 5165.250000 5252.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 1.5 | PASS

26 dB Bandwidth

Level in dBm
: S
<

30T
_40:: 87500 M+
5090 5150 5200 5250 5300 5330
Frequency in MHz
Bandwidth
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Ref Level 000 » RBW 1M
Att SWT 32 42 » VEW IMa Mode Auto FFT
251 Count 200/200
@ 1P} Max
10 dam
20 Ahm—t ' r“‘-’ b 4 ML P .kW
<30 dBm k' ‘T
/ |
4D dBm ' ‘
I
S0 ARI7yw— . ey
A A oY, HAY S A ptf A
€0 dim !
L0 g&m
CF 5.21 GHz AH0 pts ﬁn 240.0 MH 2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5173.750000 | -4.873 17.0 | PASS

Ports
Port State
1 | used
2 | used
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LABORATORY P
Power Spectral Density
25T
20T
e 10T
m
g 4
£ ot
[
> +
3 /[
-10T \
-20T
5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency in MHz
Connector 1 Connector 2 Sum Leel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 3.200 ms 3.200 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 79.000000 5170.500000 5249.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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LABORATORY » Draper,
99 % Bandwidth
10T
e
os)
©
£
o
>
()
-
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
Spectrnam
Ref Level D00 dém » RAW 2 M-
Att 2008 SWT L6 9 » VEBW 10 Me  Mode 2uto FFT
S50 Count 200,200
1PN Mas
<10 dam
20 dhm J — \
II‘ I|
O d6 +
'.'_
AQ dany
£0 Iyt | . o .
0
70 d8
€0 d8
£0 o8
CF 5,21 GHz 100 pts wn 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
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427 West 12800 South, Draper, UT 84020

Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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-- End of Report —
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